
SUSTAINABLE OPERATIONS: 
Water-saving 

landscapes | 20

HOW WE DO IT: 
Digital data 

management | 36
tpomag.com
FEBRUARY 2023

DEDICATED TO WASTEWATER & WATER TREATMENT PROFESSIONALS

Tika Gautam
Supervising Engineer
Houston, Texas

A Rich History. 
A Bright Future.

TECH TALK: 
Techniques for 
freeze prevention | 34

HOUSTON’S HOU-ACTINITE BIOSOLIDS PRODUCT 
IS A FAVORITE AMONG FARMERS, RANCHERS 
AND LANDSCAPERS
16



Thickening | Dewatering | Composting

Belt Presses

Screw Presses

Gravity Belt Thickeners

Rotary Drum Thickeners

Process Optimization

On-Site Service & Mobile Demos

Complete Compost Facility Design

30” DSP Screw Press

2.0m 3DP Belt Press

Dual 4 x 10 
Rotary Drum Thickener
[...]
“We recently installed a new pump station and began to notice that one 
of the pumps was accumulating more hours than the other,” Tucker reports. 
“On investigation, our team found that the T-joint on the pipe had come 

Yvonne Tucker, chief wastewater treatment plant operator

Rotating biological contactors provide secondary treatment at the Penn  
Yan facility.



tpomag.com    February 2023   37

ROTARY PRESS

SLUDGE DEWATERING EQUIPMENT

FACTS
High Cake Dryness

Clean and  
Easy Operation

Fully Automated

Expandable

Operator Friendly

 Fully Integrated 
"Plug & Play" 
Systems Available

Patented 
technology

800-463-6328
fournierdewatering.com

MORE THAN

500 
INSTALLATIONS

WORLDWIDE

PLEASE ASK US  
ABOUT OUR FULL  

SCALE PILOT OPTION

™

Booth 3729
2022

apart, so when that pump was on, water was coming back into the wet well, 
and it had to pump longer than the other one. By monitoring and trending 
pump hours in Rio, we were able to identify the problem.

“We can now be more predictive. We can avoid some problems and inves-
tigate others quickly and easily, so we can improve our response time to fix 
them in the future.”

A single data platform gives operators a much better understanding of 
performance and whether changes need to be made to keep the treatment 
process working efficiently. For example, if the load cells for the RBCs on 
only one of the two trains should show a trending increase in weight, that 
would indicate an uneven flow or loading condition.

That in turn would require an adjustment to the splitter box ahead of the 
RBC process to balance the distribution between the two trains. Continued 
uneven distribution could reduce treatment efficiency or increase stress on 
the mechanical equipment, possibly leading to a catastrophic failure.

For another example, a leading indicator of a healthy anaerobic digester 
is the ratio of volatile fatty acids to alkalinity. The Penn Yan plant operates 
at a ratio around 0.12. A change in the pH can cause the bacteria to stop 
functioning, leading to a sour digester and possibly foaming issues. “Using 
Rio we can watch this ratio trend closely and adjust how much we are feed-
ing the digester, or add alkalinity to buffer the acid if needed,” Tucker says.

 
VISUAL ANALYSIS

As a relatively small treatment plant, Penn Yan monitors about 75 param-
eters from regulatory influent/effluent measurements to process control data. 
The new platform allows Tucker to select and analyze any number of param-
eters over any period.

Previously, she had to pull data from multiple spreadsheets to compile 
reports. Now, with a few clicks, she can create graphs and dashboards to 
visualize trends or identify relationships between any number of parame-
ters: “We can create the graphs we need, on-demand, 10 times faster now. 
It’s a huge time-saving feature.”

As summer approaches, the village’s population swells, and organic load-
ing to the plant increases, often leading to higher sludge blanket levels. Now, 
Rio can alert operators with warning level limits set in advance. Historical 
data can be easily trended and operational strategies to handle the higher 
sludge blankets can be quickly implemented. 

 

REPORTING AND COMPLIANCE
Tucker uses the software to produce monthly discharge reports and other 

quarterly reports. Since most data is automatically fed into the system, com-
pliance reporting takes far less time, and without repetitive data entry there 
is less chance for error. Having all the data in one place adds a layer of defen-
sibility to reporting and is also helpful when a permit exceedance occurs.

In that event, the village needs to follow protocols that start with noti-
fying the Department of Environmental Conservation. “The next step is to 
understand why we had a violation, so we go through the plant looking for 
problems,” Tucker says.

“We check the operation of chemical metering pumps and make sure we 
are adding enough chemicals to help with settling. We compare the indus-
try flow to see if their contribution is causing a negative impact. We look at 
what is in the influent and check to ensure that the flow did not exceed the 
design parameters of the tank, and so on.

“We can easily see the whole process. We can overlap data to compare time 
periods and determine what happened so we can get back into compliance.”

 

CAPTURING HISTORY
In the days of manual data analysis, a stakeholder who wanted to see the 

last year of flow data would need to pull data from 12 spreadsheets and copy 
and paste it into one, a time-consuming job that might or might not yield 
any valuable insight. Today, Tucker can select and organize the data she needs 
for almost any request, providing transparency and enabling reports that 
visually showcase pertinent results. 

New hires joining the team need to get up to speed quickly 
on plant operations; consolidated digital information helps 
that process significantly. And as things change over time, 
operators have a reliable historical baseline to help with 
decision-making.

Small communities with small budgets are held to the same 
standards and regulations as larger utilities, Tucker observes: 

“It’s vital for small teams like ours to use every tool we can to streamline 
operations and work processes as our roles and responsibilities often encom-
pass a more diverse spectrum to those of our colleagues in larger utilities.”

ABOUT THE AUTHOR
Scott Dorner (scott.dorner@aquaticinformatics.com) is data management 

product manager for Aquatic Informatics.   

“We can now be more predictive. We can avoid some  
problems and investigate others quickly and easily.”  

YVONNE TUCKER

Unplug.
A print subscription to TPO is free.
Visit www.tpomag.com to subscribe, and to check out the 
quick and extensive digital resources that are also available.

THEN SIT BACK AND SAVOR ALL YOU LOVE ABOUT YOUR OWN PRINTED COPY. 

mailto:scott.dorner@aquaticinformatics.com
http://www.tpomag.com
https://www.fournierdewatering.com


38     TREATMENT PLANT OPERATOR

CHARTER MACHINE ROYAL 
SCREW PRESS

Charter Machine’s Royal Screw Press 
offers a small footprint and high effi-
ciency design that has very low power con-
sumption with a higher throughput. Using 
an integrated thickening drum, the system can concentrate feed solids 
up to 5% DS. The complete skidded system is ultra-quiet, large capacity 
and low maintenance. The removable wash-water nozzle ring travels, 
with its self-cleaning nozzles, laterally the length of the drum and gives 
a maximum clean with minimum amount of water. The sleek skidded 
design includes controls, drum thickener, sludge concentrator tank, sludge 
pump and screw press. 732-494-5350; www.chartermachine.com

 
Biosolids Handling/Hauling/
Disposal/Application
BDP INDUSTRIES ROTARY  
DRUM THICKENER

The rotary drum thickener from BDP 
Industries is a suitable solution to thicken at 
water and wastewater treatment facilities. Inter-
nally baffled thickening zones lead to higher 
solids capture and higher throughput capa-
bility, all with reduced polymer usage. A 
full stainless steel construction with all bearings located outside of the 
enclosure makes operations and maintenance activities simple and easy. 
518-796-1440; www.bdpindustries.com

ELODE USA ELECTRO-OSMOSIS 
DEHYDRATOR

An Electro-Osmosis Dehydrator from ELODE 
USA can reduce sludge disposal cost by 60% and 
landfill acceptable by having much drier sludge 
cake. This compact machine can easily retrofit in 

line with many existing presses. It uses the 
electrical potential difference in the sludge 
cake to separate water in the process and it 

works on 95% of municipal cakes tested without any chemical, polymer, 
heat nor mechanical press. It can be used to turn 15 to 20% DS cake to 
40 to 45% DS quickly. 201-568-7778; www.elodeusa.com

JDV EQUIPMENT LEVEL LODOR
The Level Lodor from JDV Equipment provides water quality pro-

fessionals a means to dispose of processed waste, control odors and limit 
waste exposure to operators. It uses auto-leveling technology to level the 
waste material. This increases the fill percentage of a dumpster without 
operator intervention, slide gates or extensive control strategies, while lim-
iting exposure to potentially hazardous material and working conditions. 
Made for indoor or outdoor use, it 
can save valuable indoor square foot-
age or eliminate the need for addi-
tional building space by installing 
the system outdoors. The covers are 
custom made to cover standard 20-, 
30- and 40-yard dumpsters, with an 
overall footprint barely larger than a standard dumpster. The shaftless 
option uses replaceable ultra-high molecular weight liners that will reduce 
screw wear. The shafted option can be used for increased efficiency and has 
easily accessible grease points. 973-366-6556; www.jdvequipment.com

Biosolids Management 
and Headworks
By Craig Mandli

Aftermarket Parts/Service
IEP TECHNOLOGIES ISODISC

he IsoDisc from IEP Technologies is an effec-
tive, self-actuating and self-resettable device pro-
viding explosion isolation to applications handling 
combustible dusts such as air aspiration inlets or clean 
air ducting to interconnected equipment. It is 
ATEX-certified and virtually maintenance free. 
855-793-8407; www.ieptechnologies.com

 
Belt Filter/Rotary Presses

ANDRITZ SEPARATION 
C-PRESS SCREW PRESS

The C-Press screw press from Andritz 
Separation provides high performance 
combined with compact design, and a low 
operating cost in the sludge dewatering 

process. With its direct drive system and con-
ical shaft with constant screw pitch, it has a 

feed capacity ranging from 4 to 418 gpm, with an outlet capacity from 
44 to 2,866 lbs/h. In addition to a long life cycle, the press also offers 
easy operation, low maintenance and reduced water consumption. The 
screw speed is automatically adjusted according to the input oscillation, 
ensuring a continuous flow with optimized performance in drying and 
capture rate, even during the washing phases. It complies with all reg-
ulations on such issues as safety, hygiene and environmental protection. 
800-433-5161; www.andritz.com

BRIGHT TECHNOLOGIES, DIVISION OF 
SEBRIGHT PRODUCTS, 0.6-METER 
SKID-MOUNTED BELT FILTER PRESS

The compact 0.6-meter skid-
mounted belt filter press from Bright 
Technologies, Division of Sebright 
Products, has stainless steel frame and 
roller construction as well as radius 
wedge zone and wing roller 
for sludge dewatering. Com-
ponents include a sludge 
pump, polymer system and washwater booster pump. Options include 
a sludge flowmeter, air compressor and discharge conveyors. The com-
pact walk-around skid design can be utilized in as little as a 10-by-20-foot 
floor area. The Boerger rotary lobe sludge pump has a maintain-in-place 
design offering ease of maintenance. Cake solids of up to 35% can be 
achieved. Rates of 25 to 50 gpm make it ideal for small applications or 
when a processor has outgrown dewatering containers. 800-253-0532; 
www.sebrightproducts.com

product focus

C-Press screw press from 
Andritz Separation

Electro-Osmosis Dehydrator 
from ELODE USA

Level Lodor from JDV Equipment

Rotary drum thickener 
from BDP Industries

Belt filter press from Bright Technolo-
gies, Division of Sebright Products

Royal Screw Press from 
Charter Machine

IsoDisc from IEP 
Technologies

http://www.chartermachine.com
http://www.bdpindustries.com
http://www.elodeusa.com
http://www.jdvequipment.com
http://www.ieptechnologies.com
http://www.andritz.com
http://www.sebrightproducts.com


tpomag.com    February 2023   39

PAXXO LONGOPAC FILL
The Longopac Fill continuous bag system from 

Paxxo can connect to the discharge point of machines 
used to move, dewater or compact screenings, grit and 
biosolids. Material is then deposited in a 90-meter-
long continuous bag for odor containment and spill-
age control. The cassette bag can be sealed with ease, 
and the material and odors are trapped inside, cutting 
down development of bacteria and fungus 
spores. 770-502-0055; www.paxxo.com

SRS CRISAFULLI  
FLUMP DREDGE

The FLUMP unmanned remote-control 
dredge from SRS Crisafulli removes biosolids 
and sediments. It is easy to use from a work-

station or mobile phone, and easy to 
transport at approximately 6,000 
pounds. It delivers lower operator 

exposure to potentially hazardous materials, high performance with 
minimum turbidity, and faster operations with high-speed reverse and 
pivoting traverse systems. Its pumps are manufactured with an ASTM 
AR400 mild carbon steel (BHN 400 hardness) pump volute and 
impeller, and dual carbon/ceramic shaft seals. The pump is mounted 
directly behind the cutterhead and is lowered into the pond on the 
dredge’s ladder. Standard, severe duty or custom models are available. 
800-442-7867; www.crisafullipumps.com

 
Biosolids Heaters/Dryers/Thickeners

HYDRO-THERMAL  
NON-OBSTRUCTING HEATER

Hydro-Thermal’s Non-Obstructing Heater is 
suitable for heating and maintaining the digester’s 
precise temperature (+/- 1 degree F) for improving 
methane production and sludge stabilization. It also 
eliminates hot or cold spots in the digester, even 

during the winter months. It utilizes a small 
footprint, with direct installation into the exist-
ing piping. It is produced using wear and cor-

rosion-resistant metallurgies to withstand grit and highly abrasive 
materials. Its straight-through design can ensure that rags or wipes do 
not get caught and plug the heater. With its unrestricted flow there are 
minimal pressure drops, allowing for a wide range of heating capacity. 
The heaters have no hot surfaces where burn-on can begin to occur. 
800-952-0121; www.hydro-thermal.com

VEOLIA WATER TECHNOLOGIES 
BIOCON ERS

Rising concern of PFAS contamination 
of water and soil has sparked interest 
in this emerging contaminant as it 
pertains to wastewater sewage sludge. 
BioCon ERS from Veolia Water Technolo-
gies offers a safe and sustainable drying 
and combustion system for treating PFAS-
laden municipal sludge. It combines the efficiencies of a convective air 
medium-temperature belt dryer with a biomass furnace, which uses the 
dryer output (dry product) as a biofuel. The heat available in the exhaust 

is captured and used as process heat in the belt dryer. This integrated 
dryer and energy-recovery system is sustained by heat generated by 
the combustion of biosolids to drive the drying process, and in turn 
the dried material fuels the combustion system, making it a fully 
energy sufficient and sustainable operation. It combusts sludge 
between 1,400 and 1,800 degrees F, which is higher than the mini-
mum temperature required for PFAS destruction. 919-677-8310; 
www.veoliawatertech.com

 
Centrifuges/Separators

PIERALISI CENTRIFUGAL 
DECANTER

Pieralisi offers a variety of high-
efficiency solutions for sludge thick-
en i ng a nd dewater i ng w it h 
significant environmental and eco-
nomic advantages. The separation 

of liquid-solids occurs through the cen-
trifugal force generated inside the 

decanter, resulting from the high rotation speed. The decanter is 
equipped with a main motor connected to the horizontal axis of the 
bowl. The product is fed into the machine through a feeding tube. 
After the separation, the clarified liquid is discharged from one side 
of the bowl through devices sized according to the specific applica-
tion, and the dehydrated cake, accumulated on the bowl walls, is 
transported by a scroll and discharged on the opposite side of the 
clarified liquid outlet. The decanters are suitable to treat sludge from 
environmental, chemical, oleo-chemical, mineral- fuel and lube oils, 
animal-based products, food and beverage processes and can be 
configured to meet the application requirements. 513-275-4720; 
www.pieralisi.com

 
Chemical/Polymer Feeding Equipment
BLUE-WHITE INDUSTRIES FLEXFLO M4

The low shearing pumping action of FLEX-
FLO M4 peristaltic pump from Blue-White 
Industries allows it to gently and precisely pump 